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L Test Report No. Alvll/2o13-05/n30 1.73 Date:24/0512013

) OC No. t 130

J. Customel's Name NI/s IMPA S,p,A

4. Customel's Address V/A CREVADA,9/E
3IO2O SAN PIETRO DI FELETTO( TV)
Italv

5" Letter reference and darte NrL DT,30i04/2013

6, Kind Attention MT. RAJEEVVERMA
DIRECTOR(VRTS Industrial Solutions Pvt. Lld)

7 Service requirements Testing of Insonorizzante 0325 chemical applied
Metal strip for Horizontal Flarnmability as

ITMVSS 302:2008.
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l0 Test Report Cornpiled By
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12. Test Report Apploved By

DEPUTY GENERAL MANAGER
Place of Issucr PUNE Dale oflssue: 24105n0l3

DISCLAINIER:
This tcst reporl pertains only to the components / parts / assemblies i vehicles etc. actually tested at ARAI in the presented

condition based on the documents / information produced / submitted by the customer, The issuance of this test report llone does

nol i0di$flte any measure of approval, certification, supervision, control of quality surveillance by Afu\l of, the prodrrct. No
extract, ilbridgement or abstraction frorn this tesl report shatl be published or used to fldverti$e the product \vithout the $tilten
consent ofthe Director, ARAI, rvho resew€s the absolute ilght to agree or reject all or any oftlre details ofany items ofpublicity
for: rvhich consent may be sought, AR,AI is in no rvay responsible for any rnisuse of copyinll of any design / type / system in
conneclion ryith entire vehicle / components / parts ald assemblies, Breach ofarty slatutory provision oflndian larvs or lals of
otlrer counlries, rvill be the sole responr;ibility of'lhe cutorner and r\RAl shall not be liable for any clairtts or damages, made by
thr:party,rvhalsoevcr,thecwtomershall alonebeliableforthesarne,andrrndertakestoindernrtifyARAIinthisregord, Further,

the ARAI has the right to initiate cancelllation / rvithdrarval of the cerii ficate issued, in case of any fraud, irisrepresentation, lvhen

it srrrlaces and comes in lhe knorvledge ofARAI. The appropriate ]ocal courts at Pune shall have thejurisdiction in respcct
ofany dispute, claint or liability arisirng out of lhis rcport,

AI{AI rvill preserve the tested samples lor a period of THREE rnonths frorn the dote of issue of the test repon. Queries, if any,

re1;arding the sample or lhe test report, rvill be entertained i attended to in this stipulated periodi olthree months only. Further, all
the related test standards, drarvings supplied by customer, letters, e mails etc e.xchanged rvitlt respect to this test rvork rvill be

oresen'ed in our custodv for a soan of onlv THREE vears tiom lhe dote of the test reoort,

0f

Regd.Oillce:S.No. 102,Vetal ]lill,OffPaudRoad,Kothrud,Pune4ll 038(lndla) PostrrlAddresgrP.B. I'lo.832,Punedll 004(lndla)
Tol,: +9.|"20"3023 1111, Fax: +9'l-20-25434190, Emall: dlreclor@arallndla.com

. Webslte : www,arallndla,com



A*Lt2ot3-os/r 130 lryg
OC No. I130 t AF Paga2 of2

2410512013

Name of the customer

Letter Reference & Date

Service requirement

Material Manufacturer's Name

Material Grade

I'laterial Type
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TBST REPORT
M/s IMPA S.p.A

NtL DT, 30t04t20t3.
Testing of Insonorizzante 0325 chemicallapplied on Metal strip for

Horizontal Flammability as per FMVSS 302:2008.

Insonorizzante PR0003 25

NA
Water based paint

per; ) carry oul aDove $ar(

Sample After test
Photograph

Note: The Automotive Materials laboratory

Sarnple Before test

Tes[ Report Compiled By

TWY**
Ms. N.D. GIIAVATE
CFIEMIST

OBSDRVATION TABLET

Sr.
No.

Test
Description

Acceptance Criteria Observation
Insonorizantc 0325 chemical applied on

Metal striP
Test

Piece I
'Iest

Piiece 2
Test

Piece 3
Test

Piece 4
Test

Piece 5

Horizontal
Burning Rate,
mmininute as

per; FMVSS
302: 2008

a) The rnaterial shall not bttrn, nor
trammit a flame liont cross its
surface, at a ratc of more than
102 rnm per nrinute or

b) The materirl stops brtrning
before it has burned for 60
seconds ficm the start of
timing, and has not burned
more than 5I mm from the
point where the timing was
started, it shall be considcred
to meet the hurn-rate
reouirement of a)

fhe material stopped burning before it had

bumed for t50 seconds from the start of timing'
and did not bum more than 5l mnr from the

point where the timing was started.

(Please refer photograph below)

2 Conclusion Insonorizzante 0325 chemical applied on Metal strip sample meets the acceplance

criteri* b) rvhen tested as per; FMVSS 302;2008.
ISO/I EC- 17025 I.o carrv oul above said test.ls
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